



Test Report

KU PING ENTERPRISE CO., LTD
 NO.5, LANE 302, SINSHU RD., SINJHUANG CITY, TAIPEI
 COUNTY 242, TAIWAN (R.O.C.)

Report No. : CM/2005/20147
 Date : 2005/03/07
 Page : 1 of 2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : 鍍銀片
 Style/Item No : 錫99.3%,銅0.7%
 Sample Received : 2005/02/23
 Testing Date : 2005/02/23 TO 2005/03/07

Test Result

PART NAME NO.1 : SILVER COLORED METAL (PLEASE REFER TO THE PHOTO ATTACHED)

Test Item (s):	Unit	Method	MDL	Result
				No.1
Cadmium (Cd)	ppm	ICP-AES	2	N.D.
Chromium VI (Cr+6)	ppm	UV-VIS	2	N.D.
Copper (Cu)	%	ICP-AES	0.0002	0.69
Mercury (Hg)	ppm	ICP-AES	2	N.D.
Lead (Pb)	ppm	ICP-AES	2	247.3
Tin (Sn)	%	ASTM E46-87	-	99.20

- NOTE: (1) N.D. = Not detected (<MDL)
 (2) ppm = mg/kg
 (3) MDL = Method Detection Limit
 (4) "-" = No Regulation

Daniel Yen, M.R. / Operation Manager
 Signed for and on behalf of
 SGS TAIWAN LTD.

Report issued by the Company subject to its General Conditions of Service or filed overleaf. Attention is drawn to the limitations of liability and indemnification, and other issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be used, in full or in part, without prior written permission of the Company. 本報告係根據客戶提供之樣品所製成，其內容僅供參考，不得作為任何法律訴訟之依據。本報告之內容不得作為任何法律訴訟之依據。本報告之內容不得作為任何法律訴訟之依據。

1769079